SUMMARY: BREAK TEST RESULTS

Results Average
Description Size Rating Sample 1 Sample 2 Load
(mm) (kN) Load (kN) Failure mode Load (kN) Failure mode (kN)

Bail Out 7.5 16 18.40 Rope at the end of the stitching 18.13 Rope at the end of the stitching 18.27
Sirius 8 12.8 13.89 Rope at the end of the stitching 16.05 Rope at the end of the stitching 14.97
Ocean Polyester 8 22 18.09 Rope at the end of the stitching

Armor-Prus Poly 8 24 17.82 Rope at the end of the stitching 17.67 Rope at the end of the stitching 17.75
Spectra Speed 8 28 18.87 Stitching 18.87 Stitching 18.87
Armor-Prus 8 28 22.20 Rope at the end of the stitching 23.22 Rope at the end of the stitching 22.71
Yale Beeline 8 36 26.58 Stitching 23.20 Rope at the end of the stitching 24.89
Sirius 10 23 24.99 Rope at the end of the stitching 23.67 Rope at the end of the stitching 24.33
Ocean Polyester 10 33 29.34 Rope at the end of the stitching 31.02 Rope at the end of the stitching 30.18
Yale Beeline 10 34 24.60 Rope at the end of the stitching

Spectra Speed 10 43 23.9 Both the rope and stitching 20.07 Stitching 21.99
Armor-Prus 10 43 25.62 Stitching 23.79 Stitching 24.71
KM 1l 11 30 36.30 Rope at the end of the stitching

Edelrid Super Static 11 31 26.40 Rope at the end of the stitching 25.65 Rope at the end of the stitching 26.03
Escalator 11 36 29.22 Rope at the end of the stitching

Sterling Tri Tech 12 37 35.64 Rope at the end of the stitching

Tests conducted by SAlI GLOBAL, Christchurch

8A Kerwyn Avenue, East Tamaki, Auckland 2013, New Zealand. Phone +64 9 265 2692
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I GL B L Date of Issue: 21 November 2012
Reference: P8132-16
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TEST REPORT

CUSTOMER: Shift 2 Ltd
FPo Box 204-364
Auckland
MNew Zealand
CUSTOMER REFEREMNCE: Anna Tregoweth

TEST SPECIFICATION: Tensile testing of webbing and stitching

ITEM TESTED: One (1) rope samples, approximately 250mm long section with a stitched in eyelet

al each end,
e T Size Rating
Description (i) (kN)
| Sterling Tri Tech 12 37

DATE OF TEST: 2 November 2012

RESULTS: The sample was subjected to a steadily increasing tensile load via 12mm diameter
pins lhough a sewn eyelet in each end.

Sampla Ultimate tensile load (kM) Failure Mode

1 35.64 Rope at the end of Stitching

The attention of the cliant is drawn to the Terms and Conditions, which form part of the terms of engagement
between SAl Global (NZ) Limited and the client. To access our terms and conditions please use the link:

hittp:ihwnny saiglobal comd produel-carification/downloads/Product 1 estinaTsandCs-Imtast pdf

Tested By: Checked By:
James Knudsen _ A L Carson
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BAl Global (NZ) Ltd 32 Hayton Road PO Box§i78 Christchurch 8442 Mew Zealand  Tel: 464 3 961 6090
Imtast Group of Laboratories, part of SAI Glohal
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Reference: PA132-15

Page 1 of 1 Pages

TEST REPORT

CUSTOMER: Shift 2 Ltd
Po Box 204-364
Auckland
Mew Zealand
CUSTOMER REFERENCE: Anna Tregoweth

TEST SPECIFICATION: Tensile testing of webbing and stitching

ITEM TESTED: One (1) rope samples, approximately 250mm long section with a stitched in eyelet

at each end.
L Size Rating
Description (mm) (kN)
Escalator 11 36

DATE OF TEST: 2 Movember 2012

RESULTS: The sample was subjecled Lo a sleadily increasing tensile load via 12mm diameter
pins though a sewn eyelet in each end.

Sample Ultimate tensile load (kN) Failure Mode

1 28.22 Rope at the end of Stitching

The attention of the client is drawn to the Terms and Conditions, which form part of the terms of engagement
between SAI Global (NZ) Limited and the client. To access our terms and conditions please use the link:

httofwww.saiglobal comproducl-certiication/downloads/Product Tesling Trand Cs-imtest. pdf

Tested By: Checked By:
James Knudsen A L Carson
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Al Global (NZ) Lrd 5 Hayton Road ~ POBox 6178 Christchurch 8442 NewZealand  Tol: #64 3 961 6090
Imtest Group of Laboratories, part of SAl Global
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TEST REPORT

CUSTOMER: Shift 2 Ltd
Po Box 204-364
Auckland
Mew Zealand
CUSTOMER REFERENCE: Anna Tregoweth

TEST SPECIFICATION: Tensile testing of webbing and stitching

ITEM TESTED: One (2) rope samples, approximately 250mm long section with a stitched in eyelet

at each end.
o Size Rating
Description (mm) (kN)
Edelrid Super Static 11 31

DATE OF TEST: 2 Movember 2012

RESULTS: The sample was subjected to a steadily increasing tensile load via 12mm diameter
pins though a sewn eyelet in each end.

Sample Ultimate tensile load (kM) Failure Mode
1 26.40 Rope at the end of Stitching
2 25.85 Rope at the end of Stitching

The attention of the clienl is drawn to the Terms and Conditions, which form part of the terms of engagement
betwaen SAl Global (NZ) Limited and the client. To access our terms and conditions please use the link:
httoyiwywew, saiglobal.com/product-cerification/downloads/ProduciTesting TsandCs-Imtest. pdf

Tested By: Checked By:
James Knudsen A L Carson
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SAl Global (MZ) Lid 52 Hayton Road PO Box €178 Chrigtchurch 8442 NewZealand  Tel: +84 3 361 G030
Imtest Group of Laboratories, part of 3A1 Glabal
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TEST REPORT

CUSTOMER: Shift 2 Lid
Po Box 204-364
Auckland
Mew Zealand

CUSTOMER REFERENCE: Anna Tregowsth

TEST SPECIFICATION: Tensile testing of webbing and stitching

ITEM TESTED: One (1) rope samples, approximately 250mm long section with a stitched in eyelet
at each end.

i Size Rating
Description {mm) (kN)
KM 111 11 30

DATE OF TEST: 2 Movember 2012

RESULTS: The sample was subjected to a steadily increasing tensile load via 12mm diameter
pine though a sewn eyelet in each end.

Sample Ultimate tensile load (kN) Failure Moda

1 36.30 Rope at the end of the Stitching

The attention of the client is drawn to the Terms and Conditions, which form part of the terms of engagement
between SAl Global (MZ) Limited and the client. To access our terms and conditions please use the link:

nttp:/fenere saiglobal.comiproduct-cerdification/downioads/Product Testing Teand Ce-Imtest odf

Tested By: Checked By:
James Knudsen A L Carson
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SAlGlobal (NZ)Ltd  5ZHaytonRoad P OBox®176  Christchurch 8442 MewZealand  Tel: #54 3 951 6090
Imtast Group of Labaratorlas, part of 541 Glohal
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Referance: PE132-12

Page 1 of 1 Pages

TEST REPORT

CUSTOMER: 3hift 2 Ltd
Po Box 204-364
Auckland
MNew Zealand

CUSTOMER REFERENCE: Anna Tregoweth

TEST SPECIFICATION: Tensile testing of webbing and stitching

ITEM TESTED: Two (2) rope samples, approximately 250mm long section with a stitched in eyelet
at each end.

o Size Rating
Description (mm) (kN)
~__Amor-Prus 10 43

DATE OF TEST: 2 November 2012

RESULTS: The sample was subjected to a steadily increasing tensile load via 12mm diameter
pins though a sewn eyelet in each end.

Sample Ultimate tensile load (kN) Failure Mode
1 25.62 Stitching
E 2 23.79 Stitching '
1

The attention of the client is drawn to the Terms and Conditions, which form part of the terms of engagement
between SAl Global (N2) Limited and the client. To access our terms and condilions please usa tha link:

hitlpsfwwew saiglobal comiproduct-cerification/downloads/ Product Tasting Trand Cs-Imtest. pdf
Tested By: Checked By:
James Knudsen ; A L Carson
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SAlGlobal (NZ)Ltd 52 HaytonRoad PO Box @178 Christchurch 3442 New Zealand  Tel: #54 3 961 6090
Imtest Group of Laboratories, part of SAl Global




AI L BAL Date of Issue: 21 November 2012
Reference: P8132-11

CUSTOMER:

CUSTOMER REFERENCE:

TEST SPECIFICATION:

Page 1 of 1 Pages

TEST REPORT

Shift 2 Ltd

Po Box 204-364
Auckland

MNew Zealand

Anna Tregoweth

Tensile testing of webbing and stitching

ITEM TESTED: Two (2) rope samples, approximately 250mm long section with a stitched in eyelet
at each end.
iy Size Rating
Description o) (kN)
Spectra Speed 10 43
DATE OF TEST: 2 November 2012
RESULTS:; The sample was subjected to a steadily increasing tensile load via 12mm diameter
pins though a sewn eyelet in each end.
Sample Ultimate tensile load (kN) Failure Mode
1 23.91 Eoth the Rope and Stitching
2 20.07 Stitching
1

The attention of the cliznt iz drawn to the Terms and Conditions, which form part of the terms of engagemeani
betwean 5Al Global (NZ) Limited and tha cliant. To access our terms and conditions pleasea use the link:
hittoyhwww . sainlobal. com/product-cedification/downlnads/Product Testing Tsand Cs-imtest ndf

Tested By: Checked By:
James Knudsen , A L Carson
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SAlGlobal (NZ)Ltd 52 Hayton Road P OBox 6178 Christchurch 8442 MewZealand Tl +64 3961 6020

Imtest Group of Laborataries, part of SAl Global
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Reference: FP8132-10

Page 1 of 1 Pages

TEST REPORT

CUSTOMER: 3hift 2 Ltd
Po Box 204-364
Auckland
Mew Zealand

CUSTOMER REFERENCE: Anna Tregoweth

TEST SPECIFICATION: Tensile testing of webbing and stitching

ITEM TESTED: One (1) rope samples, approximately 250mm long section with a stitched in ayelat
al sach end,

Description ’ {f::] | Hr::;g ‘
| Beeline I 10 I 34

DATE OF TEST: 2 November 2012

RESULTS: The sample was subjected to a steadily increasing tensile load via 12mm diameter
pins though a sewn ayelel in each end.

Sample Ultimate tensile load (kN) Failure Mode

1 24.60 Rope at the end of Stitching

The attention of the client is drawn to tha Terms and Conditions, which form part of the terms of engagement
between SAl Global (NZ) Limited and the cllent. To access our tarms and conditions please use the link:

ntloaiiweny saigl Lcomiproduct-cerification'downloadsProductTesting Tsand Cs-lmbest. pdf
Tested By: Checked By:
James Knudsen A L Carson
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SAl Global (NZ) Lid 52 Hayton Road P 0 Box 6178 Christchurch 8442 New Zealand  Tel; +64 3 961 6090
Imtest Group of Laboratories, part of SA1 Global



Al Date of Issue: 21 November 2012
Reference: P8132-9

Page 1 of 1 Pages

TEST REPORT

CUSTOMER: Shift 2 Ltd
Po Box 204-364
Auckland
New Zealand
CUSTOMER REFERENCE: Anna Tregoweth

TEST SPECIFICATION: Tensile testing of webbing and stitching

ITEM TESTED: Two (2) rope samples, approximately 250mm long section with a stitched in eyelet

at each end.
s Size Rating
Description (mm) (kN)
Ocean Polyester 10 23

DATE OF TEST: 2 November 2012

RESULTS: The sample was subjected to a steadily increasing tensile load via 12mm diameter
pins though a sewn eyelet in each end.

Sample Ultimate tensile load (kN) Failure Mode
1 29.34 Rope at the start of Stitching
2 31.02 Rope at the end of Stitching

The allention of the client is drawn to the Terms and Conditions, which form part of the terms of engagement
betwean SAl Global (NZ) Limitad and the client. To access our terms and conditions please use the link:
httoefwww saiglobal. com/product-certification/downicads/ProductTestinag Teand Ce-Imtest od{

Tested By: Checked By:
James Knudsen . A L Carson
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SAl Global (NZ) Lid 52 Hayton Road PO Box 8178 Christchurch 8442 MewZealand  Tel: +84 3 961 G090
Imtest Group of Laborataries, part of SA1 Global



s AI GLOEAL Date of Issue: 21 Movember 2012
Reference: P8132-8

CUSTOMER:

CUSTOMER REFERENCE:

Page 1 of 1 Pages

TEST REPORT

Shift 2 Ltd

Fo Box 204-364
Auckland

Mew Zealand

Anna Tregoweth

TEST SPECIFICATION: Tensile testing of webbing and stitching
ITEM TESTED: Two (2) rope samples, approximately 250mm long section with a stitched in eyelet
at each end.
Size Rating
Description
= (mm) | (kN)
Sirius 10 23
DATE OF TEST: 2 Movember 2012
RESULTS: The sample was subjected to a steadily increasing tensile load via 12mm diameter
pins though a sewn eyelet in each end.
Sample Ultimate tansile load (kN) Failure Mode
1 24.99 Rope at the end of Stitching
2 23.87 Rope at the end of Stitching

Tha attention of the client is drawn to the Terms and Conditions, which form part of the terms of engagement
between SAl Global (NZ) Limited and the dlent_ Tu access our terms and conditions please use the link:

https/fwanw salglobal com/pr

{TestingTsandCs-Imlesl.

Tested By: Checked By:
James Klnudseri _ . A L Carson
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SAl Global (NZ) Ltd

52 Hayton Road POBox 6178  Christchurch 8442 NewZealand  Tel: +64 3 864 6080
Imtest Group of Laboratories, part of 341 Global



s AI GLOE AL Date of Issue: 21 November 2012
Reference: PA132-7

Page 1 of 1 Pages

TEST REPORT

CUSTOMER: Shift 2 Ltd
Po Box 204-364
Auckland
New Zealand
CUSTOMER REFERENCE: Anna Tregoweth

TEST SPECIFICATION: Tensile testing of webbing and stitching

ITEM TESTED: Two (2) rope samples, approximately 250mm long section with a stitched in eyelet

at each end.
it Size Ratin
Description i) [m}g
[ Beeline 8 36

DATE OF TEST: 2 November 2012

RESULTS: The sample was subjected to a steadily increasing tensile load via 12mm diameter
pins though a sewn eyelet in each end.

Sample Ultimate tensile load (kN) Failure Mode
1 26.58 Stitching
2 23.20 Rope at the end of Stitching

The altention of the client is drawn to the Terms and Conditions, which form part of the terms of engagement
between SAl Global (NZ) Limited and the clisnt, To access our terms and conditions pleasa use the link:

httphwwesalglobal.comiprodust-ce riffication/downioads/ProductTesting TsandCs-Imtest. pdf

Tested By: Checked By:
James Knudsen , A L Carson
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SAl Glabal (NZ) Ltd 52Hayton Road PO BoxB178  Christchurch 8442 NewZealand  Tel: +64 3 961 5090
Imtest Group of Laboratories, part of S41 Global



SA| GLOE AL Date of Issue: 21 November 2012
Reference: P8132-6

Page 1 of 1 Pages

TEST REPORT

CUSTOMER: Shift 2 Ltd
Po Box 204-364
Auckland
MNew Zealand

CUSTOMER REFERENCE: Anna Tregoweth

TEST SPECIFICATION: Tensile testing of webbing and stitching

ITEM TESTED: Two (2) rope samples, approximately 250mm long section with a stitched in eyelet
at each end.

Size Rating
Description i (kN)
Armor- Prus B 28

DATE OF TEST: 2 November 2012

RESULTS: The sample was subjected to a steadily increasing tensile load via 12mm diameter
pins though a sewn eyelet in each end.

Sample Ultimate tensile load (kN) Failure Mode
1 22.20 Rope at the end of Stitching
2 23.22 Rope at the end of Stitching

Tha attention of the client is drawn to the Terms and Conditions, which form part of the terms of engagement
hel‘u\reen SAl Glubal (NZ) Limited and the client To access our terms and conditions please use the link:
iQ ; t-ge downloads/ProductTesting TsandCs-lmbest.pdfl

Tested By: Checked By:
James Knudsen ¥ A L Carson
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SAl Global (NZ)Ltd 52 HaytenRoad PO Box 6178 Christchurch 8442 NewZealand  Tel: #64 3 961 6090
Imtest Group of Laboratories, part of Al Glabal



CUSTOMER REFERENCE:

TEST SPECIFICATION:

¥ SAI GLOBAL

Date of Issue: 21 November 2012

TEST REPORT

CUSTOMER: GShift 2 Ltd

Po Box 204-364

Auckland

New Zealand

Anna Tregoweth

Tensile testing of webbing and stitching

Reference: P8132-5
Page 1 of 1 Pages

ITEM TESTED: Two (2) rope samples, approximately 250mm long section with a stitched in eyelet
al each end.
T | Size Rating
Description
P . (mm) (kN)
SpectraSpeed | 8 28
DATE OF TEST: 2 November 2012
RESULTS: The sample was subjecled to a sleadily increasing tensile load via 12mm diameter
pins though a sewn eyelet in each end.
Sample Ultimate tensile load (kN) Failure Mode
1 18.87 Stitching
2 18.87 Stitching

The attention of the client is drawn to the Terms and Conditians, which farm part of the terms of engagement
between SAl Global (MZ) Limited and the client. To access our terms and conditions please use the link;

hitt e, saiglobal. comiproduct-cedification/downloeds/Product Testing TsandCs-imtest pdf
Tested By: Checked By:
James Knudsen y
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SAl Global (NZ) Ltd 52 Hayton Road POBon6178  Christchurch B442  MNew Zealand  Tel: +64 3951 6090

Imtest Group of Laboratories, part of SAl Global
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Date of Issue: 21 November 2012
Reference: P8132-4
Page 1 of 1 Pages

TEST REPORT

CUSTOMER: Shift 2 Ltd
Fo Box 204-364
Auckland
Mew Zealand
CUSTOMER REFERENCE: Anna Tregoweth
TEST SPECIFICATION: Tensile testing of webbing and stitching
ITEM TESTED: Two (2) rope samples, approximately 250mm long section with a stitched in eyelet
at each end,
e Size Rating
Description
(mm) (kN)
Armor-Prus Poly 8 24
DATE OF TEST: 2 Movember 2012
RESULTS: The sample was subjected to a steadily increasing tensile load via 12mm diameter
pins though a sewn eyelet in each end.
Sample Ultimate tensile load (kN) Failure Mode
1 17.82 Rope at end of Stitching
. 17.67 Rope at end of Stitching

The attention of the client is drawn to the Terms and Conditions, which form part of the terms of engagement
between SAl Global (NZ) Limitad and the client. To access our terms and conditions please use the link:
hitpfwwnw saiglobal comiproduct-cenification/downloads/ProductTesting Tsand Cs-imtest. pdf

Tested By:

James Knudsen

SAI Global {NZ) Ltd

52 Hayton Road

Checked By:
A L Carson

e

POBox 8178  Christchurch B442  Mew Zealand
Imtest Group of Laboratories, part of SA| Global

Tol: +64 3 861 G080



AI L B AL Date of Issue; 21 November 2012
Reference; PE132-3

Page 1 of 1 Pages

TEST REPORT

CUSTOMER: Shift 2 Ltd
Po Box 204-364
Auckland
MNew Zealand

CUSTOMER REFERENCE: Anna Tregoweth

TEST SPECIFICATION: Tensile testing of webbing and stitching

ITEM TESTED: One (1) rope samples, approximately 250mm long section with a stitched in evelet

at each end.
o Size Rating
Description (mm) (kN)
Ocean Polyester 8 22

DATE OF TEST: 2 November 2012

RESULTS: The sample was subjected to a steadily increasing tensile load via 12mm diameter
pins though a sewn eyelet in each end.

Sample Ultimate tensile load (kN) Failure Mode

1 18.09 Rope at end of Stitching

The attention of the client is drawn to the Terms and Conditions, which form part of the terms of engagement
belween SAl Global (MNZ) Limited and the clienl. To access our lerms and conditions pleasa use the link:

http:ihwanw, saigiobal comiproduct-cadification/downloads/Product Taslina Tsand Ce-imitest, pdf

Tested By: Checked By:
James Knudsen : A L Carsen
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SAl Global (NZ) Ltd 52 Haylon Road P OBoxB178  Christchurch 8442 NewZealand  Tel: +64 3 961 5000
Imtast Group of Laboratorias, part of SAI Glabal



S A| L Date of Issue: 21 November 2012
Reference: PB132-2

Page 1 of 1 Pages

TEST REPORT

CUSTOMER: Shift 2 Lid
Po Box 204-364
Auckland
Mew Zealand

CUSTOMER REFERENCE;: Anna Tregoweth

TEST SPECIFICATION: Tensile testing of webbing and stitching

ITEM TESTED: Two (2) rope samples, approximately 250mm long section with a stitched in eyelet

at each end.
 Size Hating_
Description
i (mm) | (kN)
Sirius 8 12.8

DATE OF TEST: 2 Movember 2012

RESULTS: The sample was subjected to a steadily increasing tensile load via 12mm diameter
pins though a sewn eyelet in each end.

Sample Ultimate tensile load (kN) Failure Mode
1 13.89 Rope at end of Stitching
2 16.05 Rope at end of Stitching

The allention of the client is drawn to the Terms and Conditions, which form part of the terms of engagement
betwaan S5Al Global (NZ) Limited and the client. To access our terms and conditions please use the link:
httpwans saiglohal comiproduci-cerification/downioads/ProductTestina Tsand Cs-Imiest. pof

Tested By: Checked By:
James Knudsen A L Carson
)

BAl Global (N2) Lid 32 Hayton Road PO Box 6178 Christchurch 8442 New fealand  Tel; #64 3 061 6090
Imtest Group of Laboratories, part of SAl Global



Date of lssue; 09 November 2012
Reference: PE132-1

Page 1 of 1 Pages

TEST REPORT

CUSTOMER: Shift 2 Ltd
FPo Box 204-364
Auckland
MNew Zealand

CUSTOMER REFEREMNCE: Anna Tregoweth

TEST SPECIFICATION: Tensile testing of webbing and stitching

ITEM TESTED: Two (2) rope samples, approximately 250mm long section with a stitched in eyelet
at each end.

\ Size Rating
Description () (kN)
Bail Out 7.5 16

DATE OF TEST: 2 November 2012

RESULTS: The sample was subjected to a steadily increasing tensile load via 12mm diameter
pins though a sewn eyelet in each end.

Sample Ultimate tensile load (kN) Failure Mode
1 18.40 Rope at end of Stitching
2 18.13 Rope at end of Stitching

lhe attention of the client is drawn to the Tarms and Conditions, which form part of the terms of engagement
between SAl Global (NZ) Limited and the client. To access our tarms and conditions pleasa usa the link:
hito:fwww saiglobal comiproduct-certification/downinads/Product Testing TsandCs-Imtest pdf

Tested By: Checked By:
James Knudsen A L Carson
P o .'j e~

SAl Global (NZ) Ltd 52 Hayton Road PO Box 8178 Christchurch 8442  New Zealand  Tel: +54 3 961 6090
Imtest Group of Laboratories, part of SAI Global




